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Clinical Policy: Rifaximin (Xifaxan) 
Reference Number: ERX.NPA.40   
Effective Date: 06.01.15  
Last Review Date: 11.21  
Line of Business: Commercial, Medicaid Revision Log 
 
See Important Reminder at the end of this policy for important regulatory and legal information. 
 
Description 
Rifaximin (Xifaxan®) is an oral rifamycin antibacterial. 
 
FDA Approved Indication(s) 
Xifaxan is indicated for the:   
• Treatment of travelers’ diarrhea (TD) caused by noninvasive strains of Escherichia coli in adult and 

pediatric patients 12 years of age and older  
• Reduction in risk of overt hepatic encephalopathy (HE) recurrence in adults  
• Treatment of irritable bowel syndrome with diarrhea (IBS-D) in adults 
 
Limitation(s) of use in TD: Do not use in patients with diarrhea complicated by fever or blood in the stool 
or diarrhea due to pathogens other than Escherichia coli.  
 
Policy/Criteria 
Provider must submit documentation (such as office chart notes, lab results or other clinical information) 
supporting that member has met all approval criteria.  
 
Health plan approved formularies should be reviewed for all coverage determinations. Requirements to 
use preferred alternative agents apply only when such requirements align with the health plan approved 
formulary. 

It is the policy of health plans affiliated with Envolve Pharmacy Solutions™ that Xifaxan is medically 
necessary when the following criteria are met:  
 
I. Initial Approval Criteria 

A. Hepatic Encephalopathy (must meet all):  
1. Diagnosis of HE; 
2. Age ≥ 18 years; 
3. Failure of lactulose in the past 30 days at up to maximally indicated doses, unless 

contraindicated or clinically significant adverse effects are experienced;  
4. Dose does not exceed 1,100 mg (2 tablets) per day. 
Approval duration: 6 months 
 

B. Irritable Bowel Syndrome with Diarrhea (must meet all): 
1. Diagnosis of IBS-D; 
2. Age ≥ 18 years; 
3. Failure of an anti-diarrheal agent (e.g., loperamide) at up to maximally indicated doses, 

unless contraindicated or clinically significant adverse effects are experienced; 
4. Failure of an antispasmodic agent (e.g., dicyclomine) at up to maximally indicated doses, 

unless contraindicated or clinically significant adverse effects are experienced;  
5. Dose does not exceed 1,650 mg (3 tablets) per day. 
Approval duration: 14 days 
 

C. Travelers’ Diarrhea (must meet all): 
1. Diagnosis of TD; 
2. Age ≥ 12 years;  



CLINICAL POLICY 
Rifaximin 
 

 Page 2 of 5 

3. Failure of azithromycin 1,000 mg as a single dose, unless contraindicated or clinically 
significant adverse effects are experienced; 

4. Dose does not exceed 600 mg (3 tablets) per day. 
Approval duration: 3 days 
 

D. Small Intestinal Bacterial Overgrowth (off-label) (must meet all): 
1. Diagnosis of small intestinal bacterial overgrowth (SIBO); 
2. Age ≥ 12 years; 
3. Dose does not exceed 1,650 mg (3 tablets) per day.  
Approval duration: Up to 14 days 

 
E. Other diagnoses/indications  

1. Refer to ERX.PA.01 if diagnosis is NOT specifically listed under section III 
(Diagnoses/Indications for which coverage is NOT authorized). 

 
II. Continued Therapy 

A. Hepatic Encephalopathy (must meet all):  
1. Currently receiving medication via a health plan affiliated with Envolve Pharmacy Solutions or 

member has previously met initial approval criteria; 
2. Xifaxan is being used concurrently with lactulose, unless contraindicated or clinically 

significant adverse effects are experienced;  
3. Member is responding positively to therapy;  
4. If request is for a dose increase, new dose does not exceed 1,100 mg (2 tablets) per day.  
Approval duration: 12 months 

 
B. Irritable Bowel Syndrome with Diarrhea (must meet all):  

1. Currently receiving medication via a health plan affiliated with Envolve Pharmacy Solutions or 
member has previously met initial approval criteria; 

2. Member has not had ≥ three 14-day treatment courses that started within the last 6 months; 
3. Member is responding positively to therapy;  
4. If request is for a dose increase, new dose does not exceed 1,650 mg (3 tablets) per day. 
Approval duration: 14 days 

 
C. Travelers’ Diarrhea 

1. Re-authorization is not permitted. Members must meet the initial approval criteria. Review 
initial approval criteria for new cases of travelers’ diarrhea unrelated to original medication 
request. 

Approval duration: Not applicable 
 

D. Small Intestinal Bacterial Overgrowth (off-label) (must meet all): 
1. Currently receiving medication via a health plan affiliated with Envolve Pharmacy Solutions or 

member has previously met initial approval criteria; 
2. Member is responding positively to therapy;  
3. If request is for a dose increase, new dose does not exceed 1,650 mg (3 tablets) per day. 
Approval duration: Up to 14 days 

 
E. Other diagnoses/indications (must meet 1 or 2): 

1. Currently receiving medication via a health plan affiliated with Envolve Pharmacy Solutions 
and documentation supports positive response to therapy.  
Approval duration: Duration of request or 12 months (whichever is less); or 

2. Refer to ERX.PA.01 if diagnosis is NOT specifically listed under section III 
(Diagnoses/Indications for which coverage is NOT authorized). 
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III. Diagnoses/Indications for which coverage is NOT authorized:  
A. Non-FDA approved indications, which are not addressed in this policy, unless there is sufficient 

documentation of efficacy and safety according to the off-label use policy – ERX.PA.01 or 
evidence of coverage documents.  
 

IV. Appendices/General Information 
Appendix A: Abbreviation/Acronym Key 
FDA: Food and Drug Administration  
HE: hepatic encephalopathy  
IBS-D: irritable bowel syndrome with diarrhea 

SIBO: small intestinal bacterial overgrowth  
TD: travelers’ diarrhea 

 
Appendix B: Therapeutic Alternatives 
This table provides a listing of preferred alternative therapy recommended in the approval criteria. 
The drugs listed here may not be a formulary agent and may require prior authorization.   

Drug Name Dosing Regimen Dose Limit/ 
Maximum Dose* 

azithromycin 
(Zithromax®) 

TD 
1,000 mg PO single dose 

500 mg/day PO is FDA-approved 
dosage; however, doses up to 1,200 
mg/day PO are used off-label; 2 g 
PO when given as single dose 

lactulose 
(Enulose®) 

HE 
30 to 45 mL, containing 20 g to 30 g of 
lactulose), PO TID-QID; may be 
adjusted every day or two to produce 2 
or 3 soft stools daily 

Specific maximum dosage 
information is not available 

dicyclomine 
(Bentyl®) 

IBS-D 
20 mg PO QID 

160 mg/day 

loperamide IBS-D 
2 to 4 mg PO up to QID 

16 mg/day 

Therapeutic alternatives are listed as Brand name® (generic) when the drug is available by brand name only and generic 
(Brand name®) when the drug is available by both brand and generic. 
*Maximum dose of the drug, not indication specific 

 

Appendix C: Contraindications/Boxed Warnings 
• Contraindication(s): history of hypersensitivity to rifaximin, rifamycin antimicrobial agents, or any 

of the components of Xifaxan 
• Boxed warning(s): none reported 

 
Appendix D: General Information  
• Per the 2014 hepatic encephalopathy practice guidelines by the American Association for the 

Study of Liver Diseases, rifaximin is recommended as an add-on to lactulose to prevent overt HE 
recurrence. No solid data support the use of rifaximin alone.  In the clinical trials for approval of 
Xifaxan for HE, 91% of the patients were using lactulose concomitantly. Differences in the 
treatment effect of those patients not using lactulose concomitantly could not be assessed. 

• Xifaxan 550 mg TID dosing regimens may be appropriate in the treatment of SIBO for patients 
with documented IBS. A trial by Scarpellini, et al. (2007) compared 80 adult patients with SIBO 
randomized to either 1,200 mg/day or 1,600 mg/day of Xifaxan for 7 days. 78.75% of the patient 
group had IBS. Using glucose breath test (GBT) normalization as an indicator for improved SIBO, 
80% of patients on 1,600 mg/day had normalized GBT, compared to 58% of patients on 1,200 
mg/day (p < 0.05, OR 1.82, 95% CI 1.09–8.01). 
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V. Dosage and Administration 
Indication Dosing Regimen Maximum Dose 
HE 550 mg PO BID 1,100 mg daily 
IBS-D 550 mg PO TID for 14 days 1,650 mg daily 
TD Adults and children ≥ 12 years of age: 200 mg PO TID for 3 

days 
600 mg daily 

SIBO 200 mg PO TID for 7 days 
Or 
550 mg PO BID for 14 days 
550 mg PO TID for 7 days may be considered in patients 
with SIBO and IBS 

1,650 mg daily 

 
VI. Product Availability 

Tablets: 200 mg, 550 mg 
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Reviews, Revisions, and Approvals Date P&T 
Approval 

Date 
3Q 2018 annual review: HE- modified initial approval duration from 12 
months to 6 months, added lactulose requirement on re-auth; TD- added 
additional fluoroquinolone trial/failure option of ofloxacin 200 mg twice daily x 
1-3 days per IDSA guidelines; added off-label criteria for SIBO and Crohn’s 
disease; references reviewed and updated. 

04.18.18 08.18 

4Q 2018 annual review: no significant changes; references reviewed and 
updated.  

07.20.18 11.18 

Requirement for a prior trial of a fluoroquinolone is removed due to concerns 
regarding increasing resistance to fluoroquinolones along with adverse 
dysbiotic (reduction in diversity of intestinal microbiota) and musculoskeletal 
adverse effects. 

04.23.19 05.19 

4Q 2019 annual review: no significant changes; for SIBO added requirement 
for age 12 or older; clarified for IBS-D continuation requests no more than 3 
treatment courses started within the last 6 months; references reviewed and 
updated. 

08.08.19 11.19 

4Q 2020 annual review: deleted off-label Crohn’s disease criteria set as use 
is not supported by treatment guidelines https://acgcdn.gi.org/wp-
content/uploads/2018/04/ACG-Crohns-Guideline-Summary.pdf; references 
reviewed and updated. 

07.22.20 11.20 

4Q 2021 annual review: no significant changes; references reviewed and 
updated. 

08.12.21 11.21 

 
Important Reminder 
This clinical policy has been developed by appropriately experienced and licensed health care 
professionals based on a review and consideration of currently available generally accepted standards of 
medical practice; peer-reviewed medical literature; government agency/program approval status; 
evidence-based guidelines and positions of leading national health professional organizations; views of 
physicians practicing in relevant clinical areas affected by this clinical policy; and other available clinical 
information. 
 
This Clinical Policy is not intended to dictate to providers how to practice medicine, nor does it constitute 
a contract or guarantee regarding payment or results. Providers are expected to exercise professional 
medical judgment in providing the most appropriate care, and are solely responsible for the medical 
advice and treatment of members.  
 
This policy is the property of Envolve Pharmacy Solutions. Unauthorized copying, use, and distribution of 
this Policy or any information contained herein is strictly prohibited.  By accessing this policy, you agree to 
be bound by the foregoing terms and conditions, in addition to the Site Use Agreement for Health Plans 
associated with Envolve Pharmacy Solutions.  
 
©2015 Envolve Pharmacy Solutions. All rights reserved.  All materials are exclusively owned by Envolve 
Pharmacy Solutions and are protected by United States copyright law and international copyright law.  No 
part of this publication may be reproduced, copied, modified, distributed, displayed, stored in a retrieval 
system, transmitted in any form or by any means, or otherwise published without the prior written 
permission of Envolve Pharmacy Solutions. You may not alter or remove any trademark, copyright or 
other notice contained herein. 
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